UNIVERSITY OF LEEDS

This is a repository copy of *Comparison of the 2010 and 2017 Infectious Diseases Society of America guidelines on the diagnosis and treatment of Clostridium difficile infection*.

White Rose Research Online URL for this paper: http://eprints.whiterose.ac.uk/140572/

Version: Accepted Version

Article:

Wilcox, MH orcid.org/0000-0002-4565-2868 and Rooney, CM (2019) Comparison of the 2010 and 2017 Infectious Diseases Society of America guidelines on the diagnosis and treatment of Clostridium difficile infection. Current Opinion in Gastroenterology, 35 (1). pp. 20-24. ISSN 0267-1379

https://doi.org/10.1097/MOG.000000000000489

(c) 2019, Wolters Kluwer Health, Inc. All rights reserved. This is an author produced version of a paper published in Current Opinion in Gastroenterology. Uploaded in accordance with the publisher's self-archiving policy.

Reuse

Items deposited in White Rose Research Online are protected by copyright, with all rights reserved unless indicated otherwise. They may be downloaded and/or printed for private study, or other acts as permitted by national copyright laws. The publisher or other rights holders may allow further reproduction and re-use of the full text version. This is indicated by the licence information on the White Rose Research Online record for the item.

Takedown

If you consider content in White Rose Research Online to be in breach of UK law, please notify us by emailing eprints@whiterose.ac.uk including the URL of the record and the reason for the withdrawal request.



eprints@whiterose.ac.uk https://eprints.whiterose.ac.uk/

Comparison of the 2010 and 2017 IDSA guidelines on the diagnosis and treatment of *Clostridium difficile* infection

Mark H. Wilcox, Christopher M Rooney

Microbiology, Leeds Teaching Hospitals NHS Trust & University of Leeds, Leeds, UK

Corresponding author:

Professor Mark H. Wilcox

Microbiology,

Old Medical School,

Leeds General Infirmary,

Leeds LS1 3EX,

W. Yorks., UK.

mark.wilcox@nhs.net

Tel +44 113 392 6818 Fax +44 113 392 2696

Abstract

Purpose of review: To highlights the key changes in the updated Infectious Diseases Society of America (IDSA) and Society for Healthcare Epidemiology of America (SHEA) guidelines with respect to the diagnosis and treatment of CDI.

Recent findings: CDI continues as a major threat to healthcare institutions and as a community associated infection related primarily to antibiotic exposure. IDSA/SHEA produced extensive CDI guidelines in 2010; in 2018, updated guidance has been published. The new guidelines include key changes with respect to the treatment and diagnosis of CDI.

Summary: Updated, evidence guidelines allow optimisation of the diagnosis of CDI and the use of therapeutic interventions, in particular to reduce the risk of recurrent infection.

Key points:

- Metronidazole is no longer recommended as a first line treatment option in CDI
- Fidaxomicin is recommended as a first line alternative treatment option to vancomycin for patients with CDI
- FMT is a recommended treatment option in patients with multiple (<u>></u>3) recurrences of CDI
- There is an increased emphasis of the importance of using a toxin test as part of laboratory algorithms for CDI diagnosis
- CDI testing should never be routinely recommended for infants ≤12 months of age with diarrhoea

Background

The Infectious Diseases Society of America (IDSA) and the Society for Healthcare Epidemiology of America (SHEA) issued clinical practice guidelines for *Clostridium difficile* infection (CDI) in 2010;¹ update guidelines have recently been published in 2018.² CDI has continued to increase as a global threat in the last decade, and as a result CDC has identified *C. difficile* as one of the top three antibiotic resistant pathogens (with *Neisseria gonorrhoea* and carbapenem resistant enterobacteria).³ The latest IDSA/SHEA guidelines examined new information published between 2009 and 2016, and used the GRADE (Grading of Recommendations Assessment, Development, and Evaluation) system to categorise the strength of evidence for each recommendation.² In addition, unlike the earlier version,¹ the new guidelines contain pediatric specific recommendations.² This review highlights the key changes in the updated guidelines with respect to the diagnosis and treatment of CDI.^{1,2}

CDI severity classification

Changes to the terminology and CDI severity definitions, including the assessment of acute renal impairment, which can be associated with CDI, are highlighted in Table 1. These definitions are used to guide the treatment recommendations, as in 2010, according to disease severity.^{1,2}

CDI treatment recommendations

The updated 2017 treatment recommendations are compared with the earlier versions in Table 2. The two most prominent changes are the removal of metronidazole as a first line treatment option for CDI, and the addition of fidaxomicin (for either non-severe or severe CDI) as an alternative to vancomycin.² Metronidazole used to be the most often prescribed CDI treatment option. It was believed to be non-inferior to vancomycin, and was inexpensive. New data demonstrate, however, that metronidazole is clearly inferior to vancomycin (and so, it is reasonably assumed, also to fidaxomicin).⁴⁻⁶ Two phase 3 clinical trials compared the treatment of primary CDI with tolevamer (a toxin binding polymer), vancomycin or metronidazole.⁴ Whilst tolevamer was not effective, there was a significantly superior clinical response rate (resolution of diarrhoea and absence of severe abdominal discomfort for >2 consecutive days) to vancomycin compared with metronidazole (81.1% versus 72.7%, P = .02). Furthermore, a post-hoc multivariate analysis showed that vancomycin therapy was strongly associated with a successful response. These clinical efficacy results are likely at least partly explained by the very poor penetration of metronidazole into the lumen of the colon. The clinical relevance of increasing reports of *C. difficile* isolates with reduced susceptibility to metronidazole is unclear, but is a worrying trend.⁷ Of note, a recent US insurance database study (not reviewed in the latest guidelines, concluded that the risk of 30-day mortality was significantly reduced in patients with CDI treated with vancomycin as opposed to metronidazole.⁸

Fidaxomicin achieves similar initial clinical cure rates to vancomycin, but sustained cure is superior with the former antibiotic. This difference is driven by an ~50% reduced risk of recurrence in fidaxomicin recipients (i.e. from ~25% to 13%), particularly in the first two weeks after treatment cessation.⁹ Fidaxomicin is associated with less disturbance of the gut microbiota during/following administration compared with vancomycin. Also, non-specific binding of fidaxomicin to *C. difficile* spores may provide protection against recurrent infection due to residual spores following antibiotic therapy.¹⁰⁻¹² Fidaxomicin has a relatively high acquisition cost, but has been shown to be a cost-effective alternative to vancomycin, due to the savings associated with lower recurrence rates.¹³

Faecal microbiota transplantation (FMT) has become widely practised in between the 2010 (when it was not advocated)¹ and the updated 2017 guidelines.² The 2017 guidelines discuss in detail the evidence for the use of FMT, highlighting their prime niche for patients with multiple recurrences of CDI who have failed to resolve their infection, despite conventional antibiotic-based treatment attempts. A key point here is whether/when to consider FMT (considering the multiple pharmacological alternatives), notably given remaining unknowns regarding the long term safety associated with transfer of the gut microbe of one individual to another. There are many unanswered questions about the optimal use of FMT in patients with recurrent CDI, including the optimal 'dose', formulation (e.g. capsulated/frozen faeces), route of instillation, and the use autologous versus donor faeces. There are no robust data to indicate how many attempted antibiotic treatments should occur before FMT is considered for a patient with recurrent CDI. The latest guidelines recommend that at least 2 recurrences (i.e. 3 CDI episodes) should have occurred before FMT is considered.² The guidelines highlight that there are limited data on the use of FMT in patients with severe, refractory CDI.

Given the 2016 cut-off date used to examine published evidence for the latest CDI guidelines,² two key therapeutic options (bezlotoxumab and extended fidaxomicin) missed being included. Briefly, bezlotoxumab has been shown to significantly reduced the risk of CDI recurrence in predefined groups at high risk of recurrent disease and/or poor outcome (\geq 65 years of age, previous CDI, immunocompromised, severe CDI; but not in CDI due to ribotype 027).^{14,15} Notably, bezlotoxumab was associated with a significant reduction in 30-day CDI-associated readmission rate (4.0% versus 9.6%; difference -5.7%, 95% CI -8.8, -2.7).¹⁶ A novel extended/pulsed regimen of fidaxomicin, using conventional 200 mg oral twice daily dosing on days 1-5, followed by (200 mg oral) once daily antibiotic on alternate days (days 7-25), was compared with conventional vancomycin (125 mg po, four times daily on days 1-10).¹⁷ Extended-pulsed fidaxomicin therapy was followed by a significantly reduced risk of recurrent CDI compared with vancomycin (4% versus 17% patients, respectively), and the time to event was longer after antibiotic treatment ended with the novel regimen (p<0.0001).

Diagnosis

Since the 2010 CDI guidelines,¹ the use of nucleic acid amplification tests (NAATs, e.g. PCR) to detect C. difficile toxin (B) gene has become commonplace in some (e.g. US) but not all (e.g. Europe) settings. The 2010 guidelines stated 'Polymerase chain reaction (PCR) testing appears to be rapid, sensitive, and specific and may ultimately address testing concerns.¹ More data on utility are necessary before this methodology can be recommended for routine testing.' The 'testing concerns' here referred to the sub-optimal sensitivity of (faecal) *C. difficile* toxin detection methods. However, it has become clear that switching to using considerably more sensitive NAATs, is associated with over-diagnosis of CDI. For example, the largest CDI diagnosis study of its type ever performed found that there was an 81% (95% CI 77-85%) increase in the positivity rate of the *C. difficile* toxin gene NAAT (10.7%) compared with the faecal toxin rate (5.9%).¹⁸ Furthermore, this study found that *C. difficile* toxin positive patients with diarrhoea had significantly increased white cell counts (reflecting the host response to infection) and significantly higher mortality compared with patients with diarrhoea and a positive NAAT result. Thus, the positive predictive value of the toxin gene NAAT is low (e.g. 54% in this study), due the inability of these tests to

distinguish between patients with diarrhoea who are colonised by a toxin gene positive strain as opposed to those who have CDI (due to toxin production).¹⁸⁻²¹ Such poor accuracy for CDI has important potential sequelae for patients (unnecessary treatment, isolation, and label/stigma, which could affect their future medical management) and for healthcare institutions.²¹

Consequently, the 2017 guidelines reflect he drawbacks of using NAATs a standalone tests, and advocate the use of stool toxin test as part of a multistep algorithm (i.e. glutamate dehydrogenase [GDH] plus toxin; GDH plus toxin, arbitrated by nucleic acid amplification test [NAAT]; or NAAT plus toxin).² The guidelines offer a compromise for settings where there are pre-agreed institutional criteria for stool submission (i.e. frequent diarrhea and absence of other factors such as laxatives), which are intended to increase the predictive value of NAAT alone use; however, such an approach still risks considerable over-diagnosis of true CDI.¹³⁻¹⁶ Lastly, as there is a high chance that toxigenic strains of *C. difficile* can be carried asymptomatically in infants, the guidelines make a strong recommendation that testing for CDI should never be routinely recommended for neonates or infants \leq 12 months of age with diarrhea.²

Conflict of interest

MHW has received: consulting fees from Actelion, Astellas, bioMerieux, Cambimune, Da Volterra, Ferring, MedImmune, Menarini, Merck, Meridian, Pfizer, Qiagen, Sanofi-Pasteur, Seres, Spero, Summit, Synthetic Biologics and Valneva; lecture fees from Alere, Astellas, Merck & Pfizer; and grant support from Actelion, Astellas, bioMerieux, Da Volterra, Merck, Motif Biosciences, Nabriva, Paratek, Pfizer, Sanofi-Pasteur, Seres and Summit.

Table 1

CDI severity terminology and definitions used in 2010 and updated 2017 IDSA/SHEA guidelines

2010		2017	
Clinical definition	Supportive clinical data	Clinical definition	Supportive clinical data
Mild or moderate	Leukocytosis with a white blood cell count of 15,000 cells/mL or lower and a serum creatinine level less than 1.5 times the premorbid level	Non-severe	Leukocytosis with a white blood cell count of ≤15 000 cells/mL and a serum creatinine level <1.5 mg/dL
Severe	Leukocytosis with a white blood cell count of 15,000 cells/mL or higher or a serum creatinine level greater than or equal to 1.5 times the premorbid level	Severe	Leukocytosis with a white blood cell count of ≥15 000 cells/mL or a serum creatinine level >1.5 mg/dL
Severe, complicated	Hypotension or shock, ileus, megacolon	Fulminant	Hypotension or shock, ileus, megacolon

Table 2

CDI treatment recommendations in 2010 and updated 2017 IDSA/SHEA guidelines

2010			2017
Clinical	Treatment	Clinical	Treatment
definition	recommendation	definition	recommendation
Mild or	Metronidazole, 500	Non-	Vancomycin 125 mg
moderate	mg 3 times per day	severe	given 4 times daily
	by mouth for 10–14		for 10 days
	days		OR
			Fidaxomicin 200 mg
			given twice daily for
			10 days
			Alternate if above
			agents are
			unavailable:
			metronidazole, 500
			mg 3 times per day
			by mouth for 10 days
Severe	Vancomycin, 125 mg	Severe	Vancomycin, 125 mg
	4 times per day by		4 times per day by
	mouth for 10–14		mouth for 10 days
	days		OR
			Fidaxomicin 200 mg
			given twice daily for
			10 days
Severe,	Vancomycin, 500 mg	Fulminant	Vancomycin, 500 mg
complicated	4 times per day by		4 times per day by

	mouth or by		mouth or by	
	nasogastric tube,		nasogastric tube. If	
	plus metronidazole,		ileus, consider	
	500 mg every 8		adding rectal	
	hours intravenously.		instillation of	
	If complete ileus,		vancomycin.	
	consider adding		Intravenously	
	rectal instillation of		administered	
	vancomycin		metronidazole (500	
			mg every 8 hours)	
			should be	
			administered	
			together with oral or	
			rectal vancomycin,	
			particularly if ileus is	
			present.	
1 st	Same as for initial	1 st	Vancomycin 125 mg	
recurrence	episode	recurrence	given 4 times daily	
			for 10 days if	
			metronidazole was	
			used for the initial	
			episode	
			OR	
			Use a prolonged	
			tapered and pulsed	
			vancomycin regimen	
			if a standard regimen	
			was used for the	
			initial episode (eg,	
			125 mg 4 times per	

			day for 10–14 days, 2	
			times per day for a	
			week, once per day	
			for a week, and then	
			every 2 or 3 days for	
			2–8 weeks)	
			OR	
			Fidaxomicin 200 mg	
			given twice daily for	
			10 days if	
			vancomycin was	
			used for the initial	
			episode	
2 nd	Vancomycin in a	2 nd	VAN in a tapered and	
recurrence	tapered and/or	recurrence	pulsed regimen, OR	
	pulsed regimen		Weak/Low	
			Weak/LOW	
			Vancomycin, 125 mg	
			Vancomycin, 125 mg	
			Vancomycin, 125 mg 4 times per day by	
			Vancomycin, 125 mg 4 times per day by mouth for 10 days	
			Vancomycin, 125 mg 4 times per day by mouth for 10 days followed by rifaximin	
			Vancomycin, 125 mg 4 times per day by mouth for 10 days followed by rifaximin 400 mg 3 times daily	
			Vancomycin, 125 mg 4 times per day by mouth for 10 days followed by rifaximin 400 mg 3 times daily for 20 days	
			Vancomycin, 125 mg 4 times per day by mouth for 10 days followed by rifaximin 400 mg 3 times daily for 20 days OR	
			Vancomycin, 125 mg 4 times per day by mouth for 10 days followed by rifaximin 400 mg 3 times daily for 20 days OR Fidaxomicin 200 mg	
			Vancomycin, 125 mg 4 times per day by mouth for 10 days followed by rifaximin 400 mg 3 times daily for 20 days OR Fidaxomicin 200 mg given twice daily for	

	transplantation**	

*Randomized trials have compared 10-day treatment courses; as some patients (particularly those treated with metronidazole) may have delayed response to treatment, consideration should be given to extending treatment duration to 14 days in such circumstances.

**The opinion of the expert panel is that appropriate antibiotic treatments for at least 2 recurrences (i.e. 3 CDI episodes) should be tried before offering faecal microbiota transplantation.

References

- Cohen SH, Gerding DN, Johnson S, Kelly CP, Loo VG, McDonald LC, Pepin J, Wilcox MH; Society for Healthcare Epidemiology of America; Infectious Diseases Society of America. Clinical practice guidelines for Clostridium difficile infection in adults: 2010 update by the society for healthcare epidemiology of America (SHEA) and the infectious diseases society of America (IDSA). Infect Control Hosp Epidemiol 2010;31:431-55.
- McDonald LC, Gerding DN, Johnson S, Bakken JS, Carroll KC, Coffin SE, Dubberke ER, Garey KW, Gould CV, Kelly C, Loo V, Shaklee Sammons J, Sandora TJ, Wilcox MH. Clinical Practice Guidelines for Clostridium difficile Infection in Adults and Children: 2017 Update by the Infectious Diseases Society of America (IDSA) and Society for Healthcare Epidemiology of America (SHEA). Clin Infect Dis 2018;66:987-994.
- CDC. Antibiotic Resistance Threats in the United States, 2013. Available at: <u>http://www.cdc.gov/drugresistance/threat-report-2013/</u> Last accessed 06 April 2018.
- JOHNSON, S., LOUIE, T. J., GERDING, D. N., CORNELY, O. A., CHASAN-TABER, S., FITTS, D., GELONE, S. P., BROOM, C. & DAVIDSON, D. M. Vancomycin, metronidazole, or tolevamer for Clostridium difficile infection: results from two multinational, randomized, controlled trials. Clin Infect Dis 2014, 59, 345-54.
- NELSON, R. L., SUDA, K. J. & EVANS, C. T. Antibiotic treatment for Clostridium difficile-associated diarrhoea in adults. Cochrane Database Syst Rev 2017, 3, Cd004610.
- VARDAKAS, K. Z., POLYZOS, K. A., PATOUNI, K., RAFAILIDIS, P. I., SAMONIS, G. & FALAGAS, M. E. 2012. Treatment failure and recurrence of Clostridium difficile infection following treatment with vancomycin or metronidazole: a systematic review of the evidence. Int J Antimicrob Agents, 40, 1-8.
- Baines SD, O'Connor R, Freeman J, Fawley WN, Harmanus C, Mastrantonio P, Kuijper EJ, Wilcox MH. Emergence of reduced susceptibility to metronidazole in *Clostridium difficile*. J Antimicrob Chemother 2008;62:1046-52.

- Stevens VW, Nelson RE, Schwab-Daugherty EM, Khader K, Jones MM, Brown KA, et al. Comparative Effectiveness of Vancomycin and Metronidazole for the Prevention of Recurrence and Death in Patients With Clostridium difficile Infection. JAMA Intern Med 2017;177:546-553.
- CROOK, D. W., WALKER, A. S., KEAN, Y., WEISS, K., CORNELY, O. A., MILLER, M. A., ESPOSITO, R., LOUIE, T. J., STOESSER, N. E., YOUNG, B. C., ANGUS, B. J., GORBACH, S. L. & PETO, T. E. Fidaxomicin versus vancomycin for Clostridium difficile infection: meta-analysis of pivotal randomized controlled trials. Clin Infect Dis 2012; 55 Suppl 2, S93-103.
- Tannock GW, Munro K, Taylor C, Lawley B, Young W, Byrne B, Emery J, Louie T. A new macrocyclic antibiotic, fidaxomicin (OPT-80), causes less alteration to the bowel microbiota of Clostridium difficile-infected patients than does vancomycin. Microbiology 2010;156:3354-9.
- 11. Chilton CH, Crowther GS, Freeman J, Todhunter SL, Nicholson S, Longshaw C, Wilcox MH. Successful treatment of simulated Clostridium difficile infection in a Human Gut Model by fidaxomicin first line and after vancomycin or metronidazole failure. J Antimicrob Chemother 2014. 2014;69:451-62.
- 12. Chilton CH, Crowther GS, Ashwin H, Longshaw CM, Wilcox MH. Association of fidaxomicin with C. difficile spores: effects of persistence on subsequent spore recovery, outgrowth and toxin production. PLoS One 2016;11:e0161200.
- GOLDENBERG, S. D., BROWN, S., EDWARDS, L., GNANARAJAH, D., HOWARD, P., JENKINS, D., NAYAR, D., PASZTOR, M., OLIVER, S., PLANCHE, T., SANDOE, J. A., WADE, P. & WHITNEY, L. The impact of the introduction of fidaxomicin on the management of Clostridium difficile infection in seven NHS secondary care hospitals in England: a series of local service evaluations. Eur J Clin Microbiol Infect Dis 2016; 35, 251-9.
- 14. Wilcox MH, Gerding DN, Poxton IR, Kelly C, Nathan R, Birch T, Cornely OA, Rahav G, Bouza E, Lee C, Jenkin G, Jensen W, Kim YS, Yoshida J, Gabryelski L, Pedley A, Eves K, Tipping R, Guris D, Kartsonis N, Dorr MB, for the MODIFY I and MODIFY II Investigators. Bezlotoxumab for prevention of Clostridium difficile infection recurrence. N Engl J Med 2017;376:305-317.
- 15. Gerding DN, Kelly CP, Rahav G, Lee C, Dubberke ER, Kumar PN, Yacyshyn B, Kao D, Eves K, Ellison MC, Hanson ME, Guris D, Dorr MB. Bezlotoxumab for prevention of

recurrent C. difficile infection in patients at increased risk for recurrence. Clin Infect Dis. 2018; pub'd online: March 10, 2018. DOI: 10.1093/cid/ciy171

- 16. Golan Y, Dubberke E, Hanson M, et al. Bezlotoxumab (BZO) decreases recurrence and is associated with a reduction in 30-day Clostridium difficile infection (CDI)associated readmissions in hospitalized patients with CDI. Presented at: ASM Microbe 2016. June 16-20, 2016; Boston.
- 17. Guery B, Menichetti F, Anttila VJ, Adomakoh N, Aguado JM, Bisnauthsing K, Georgopali A, Goldenberg SD, Karas A, Kazeem G, Longshaw C, Palacios-Fabrega JA, Cornely OA, Vehreschild MJGT; EXTEND Clinical Study Group. Extended-pulsed fidaxomicin versus vancomycin for Clostridium difficile infection in patients 60 years and older (EXTEND): a randomised, controlled, open-label, phase 3b/4 trial. Lancet Infect Dis 2017. pii: S1473-3099(17)30751-X.
- 18. Planche TD, Davies KA, Coen PG, Finney JM, Monahan IM, Morris KA, O'Connor L, Oakley SJ, Pope CF, Wren MW, Shetty NP, Crook DW, Wilcox MH. Differences in outcome according to *C. difficile* testing method: a prospective multicentre diagnostic validation study of *C. difficile* infection. Lancet Infect Dis 2013;13:936-45.
- Polage CR, Gyorke CE, Kennedy MA, Leslie JL, Chin DL, Wang S, Nguyen HH, Huang B, Tang YW, Lee LW, Kim K, Taylor S, Romano PS, Panacek EA, Goodell PB, Solnick JV, Cohen SH. Overdiagnosis of Clostridium difficile Infection in the Molecular Test Era. JAMA Intern Med 2015;175:1792-801.
- 20. Longtin Y, Trottier S, Brochu G, Paquet-Bolduc B, Garenc C, Loungnarath V, Beaulieu C, Goulet D, Longtin J. Impact of the type of diagnostic assay on Clostridium difficile infection and complication rates in a mandatory reporting program. Clin Infect Dis 2013;56:67-73.
- Marra AR, Edmond MB, Ford BA, Herwaldt LA, Algwizani AR, Diekema DJ. Failure of Risk-Adjustment by Test Method for C. difficile Laboratory-Identified Event Reporting. Infect Control Hosp Epidemiol 2017;38:109-111.